SIEHE SETTING LISTE

SIEHE SETTING LISTE

©)

SIEHE SETTING LISTE
SEE SETTING LIST

- Teile mit
Parts with

~

SEE SETTING LIST

250 SX-F 2025 <2025><EU><F8101Y5>
SHOCK ABSORBER DISASSEMBLED
70453

() ®
® ®

-

0
3
(®)

) |

SEE SETTING LIST

L

~—
Pos Part Number Description Additional Text Quantity
1 S455000003S0100 Monoshock case M51x1 h19 with 1.00
2 S012900000S0100 Compression cpl. 1.00
3 14460042 HS cylinder-head screw M5x20 D 1.00
4 50180095 HS cylinder-head screw R1/8 18 1.00
5 50180217 O-ring 27x1,5 Viton70 green IS 1.00
6 3612015181 screw fill M5x6 cpl. 1.00
7 52000312 Sticker XACT LDS 80x29 1.00
8 S$938100001S0000 SPRING SUPPORT 1.00
9 91210130 mainspring (62/65) 36-240 muff 0.00
9 91210131 mainspring (62/65) 39-240 muff 0.00
9 91210132 Main spring (62/65) 42-240,muf 0.00




9 91210133 Main spring (62/65) 45-240,muf 0.00
9 91210134 Main spring (62/65) 48-240,muf 0.00
9 91210135 mainspring (62/65) 51-245 muff 0.00
9 91210136 Mainspring (62) 54-250.0 shock 0.00
10 S828800000S01BQ | Spring seat 26,5x76,5x22,3 cpl 1.00
11 S208600003000FB O-ring 5,28x1,78 HNBR70 red 1.00
12 50181207 Locking nut M12x1 h9 WAF19 1.00
13 50181344 Rebound disc 12x34x3,5 hO 1.00
14 S625000000S0000 Piston 12x49,4x18 cpl 1.00
15 50181091 Rebound disc 12x43x12,5 h8 1.00
16 5018060357 Dichtungstrager 50x28 cpl. 1.00
17 50180126 Round-wire snap ring 53x1,75 1.00
18 50181349 Cap 50,12x16 h6 1.00
19 50181100 Rubber pad 18x58x46 black 1.00
20 S421800010S0100 Mounting fork with piston rod 1.00
21 RP10044T Repair kit adjuster DCC 2023 0.00
22 46811205 Bush M10x12/15/13x9,5 1.00
23 S918100006S0000 adjuster rebound red cpl. 1.00
24 R15006 REPAIR KIT BEARINGS 07 0.00
25 50180218 O-ring 25x1,5 Viton70 1.00
98 50180751S1 SHOCK ABSORBER FLUID 5 LT 0.00
99 RP10043T shock absorber rebuild kit 0.00




